
PARTS LIST

DESCRIPTIONPART NUMBERITEM

LID COVERCXP-12581

INSULATION KITCXP-24832

ANTI WARP PLATECXP-42393

RAPID CHANGE REPLACEMENTCLF-44024

RAPID BLOCK BASE PLATECXP-1255 5

BLOCK BASE COVERCXP-12566

#12X2" SUPPORT SCREWCLF-12577

3/4" ALUMINUM PLATECXP-12598

6"X6" RAPID CHANGE REPLACEMENT (LARGE)CLF-44029

1/4" ALUMINUM TOP PLATECXP-423110

THERMO DISCCXP-222711

THERMOCOUPLE WIRECXP-1096 12

#8/32 X 1/2" SCREWCXP-423713

3/8" STANDARD WASHER (BOTTOM)CXP-126814

5/16" STANDARD WASHER (TOP)CXP-126915

1250W ELEMENTCXP-126416

COPPER SHIMCXP-126717

5"X 6" QUICK CHANGE WEAR PLATE (SMALL)CLF-440218

5/16" LOCK WASHERCLF-440219

5/16" HEX NUTCLF-440220

1

2 3
11

85

4
10

6

7

SHOW/BATTLE FOGGER HEATER BLOCK

9

12

1715

14

13

16

18

20

19

REV-A


